GARRYVOE L
Goarrail Ul B

T
//%%%/

\
4//////// /?3

®

7 BALLYLONGANA
e Baile Ul Longd

Gl

40

BALLYCOTTON BAY
Ba Bhaile Choltin

NOTES:

1. This drawing is the property of Cork County Council. Itis a
confidential document and must not be copied, used,
or its content divulged without prior written consent.

N

. Includes Ordnance Survey Ireland data reproduced under
OSi Licence number: Cork County Council CCMA 2004/07.
Unauthorised reproduction infringes Ordnance Survey Ireland
and Government of Ireland copyright. ©
Ordnance Survey Ireland, 2004.

w

. All levels refer to Ordnance Survey Datum, Malin Head.

IS

. DO NOT SCALE , use figured dimensions only, if in doubt ask.

AGGLOMERATION

A\
Description )
J— N
sues. CORK COUNTY COUNCIL
SOUTHERN DIVISION
Noel O Keeffe, B.E. C.Eng. Eur.Ing FLELMICE  Patricia Power,
County Engineer Director of Services,
County Hall, Cork. Area Operations South \
7 N

Project: GARRYVOE WWTP
WASTE WATER
DISCHARGE LICENCE APPLICATION

Title:  Application Form
Attachment B1_Map3
Agglomeration Boundary Served By
Waste Water Treatment Works
Designed: ER Checked: MH mn“_”amm“ooo @m Drawing No:
Drawn: MM Approved: MH Date: Nov '09 m‘_|_<_mUw

File Path: Status: 7 Rev:

EPA Export 27-07-2013:00:25:40



SWi1

EFFLUENT SAMPLING
POINT

E : 199918
N : 067423

70

X PRIMARY DISCHARGE

80

WASTE WKT,

TREATMEN

E : 199912 2
N : 067413 0,

/ Outlet

Sand and Shingle

NOTES:

1. This drawing is the property of Cork County Council. Itis a
confidential document and must not be copied, used,
or its content divulged without prior written consent.

2. Includes Ordnance Survey Ireland data reproduced under
OSi Licence number: Cork County Council CCMA 2004/07.
Unauthorised reproduction infringes Ordnance Survey Ireland
and Government of Ireland copyright. ©
Ordnance Survey Ireland, 2004.

3. All levels refer to Ordnance Survey Datum, Malin Head.

4. DO NOT SCALE , use figured dimensions only, if in doubt ask.

—— SEWER MAINS

N

3 B
Description )
o N

Fe, CORK COUNTY COUNCIL

) SOUTHERN DIVISION
Noel O Keeffe, B.E. C.Eng. Eur.Ing FLELMICE  Patricia Power,
County Engineer Director of Services,
County Hall, Cork. Area Operations South \
aw N
Project: GARRYVOE WWTP

WASTE WATER
DISCHARGE LICENCE APPLICATION

Title:  Application Form

Attachment B2_Map4
Location Plan of Waste Water Treatment Plant

Designed: ER Checked: MH Scales: Drawing No:

1:3,000 @ A3

Drawn: MM | Approved: MH Date: Nov 109

B2_Map4

File Path: Status: 7 Rev:

EPA Export 27-07-2013:00:25:40




NOTES:

1. This drawing is the property of Cork County Council. Itis a
confidential document and must not be copied, used,
\‘\@\\ or its content divulged without prior written consent.
2. Includes Ordnance Survey Ireland data reproduced under
OSi Licence number: Cork County Council CCMA 2004/07.
Unauthorised reproduction infringes Ordnance Survey Ireland

and Government of Ireland copyright. ©
Ordnance Survey Ireland, 2004.

&

3. All levels refer to Ordnance Survey Datum, Malin Head.

EFFLUENT SAMPLING ////\////A//A/A//// 4. DO NOT SCALE , use figured dimensions only, if in doubt ask.

POINT G
E : 199918 -
N : 067423 «

{" Flat Rock

EPA Export 27-07-2013:00:25:40

SW1GVOE

PRIMARY DISCHARGE

POINT

E : 200130

N : 067359

N
= R

Outlet /@aﬁ Date By Description )

&Eey, CORK COUNTY COUNCIL
SOUTHERN DIVISION
Noel O Keeffe, B.E. C.Eng. Eur.Ing FLELMICE  Patricia Power,
County Engineer Director of Services,
County Hall, Cork. Area Operations South \
\Se.wo: GARRYVOE WWTP B
WASTE WATER

DISCHARGE LICENCE APPLICATION

Title:  Application Form
Attachment B3_Map5
Location Plan of Waste Water Treatment Plant

Sand and Shingle

Designed: ER Checked: MH Scales: Drawing No:

1:3,000 @ A3
Drawn: MM Approved: MH Date: Nov '09 ww|_<_NUm

File Path: Status: 7 Rev:




Client: Cork County Council.

Date: November 2008
Project Title: Upgrading of Wastewater Treatment Facilities at Project No.: CQ06196
Midleton, Castlemartyr, Cloyne, Saleen & Ballycotton
Dacument Title: Design Report Page No.: 24
Document [ssue: 2
9 BALLYCOTTON

9.1 Existing Situation / Proposal '

A Prefiminary Report was prepared by WYG in 2006 for a sewerage scheme covering the
Shanagarry, Garryvoe, Ballycotton coastal area. The Report recommended:

a A new collection system comprising gravity sewers, pumping stations and rising mains for

Shanagarry

= An extension of the existing collection system, and new pu
rising mains for Garryvoe.

» Extensions of the existing collection system, replacemen
pumping stations and associated rising mains to be provide

«  Provision of stormwater trunk sewers in Ballycotton

s A new treatment plant to be constructed at Ballycatton to

mping stations and associated

t of existing sewers and new
d in Ballycotton

treat the combined flows from

Shanagarry, Garryvoe and Ballycotton, with a marine outfall to Ballycotton Bay.

To cater for the high seasonal variation in load, the freatment plént was recommended to be
at least two-stream, with a design capacity of 3,200 PE and a 25/35 treated effluent standard.

Dilution/dispersion at the outfall was calculated to be such as
retrofitting would be allowed for in the design of the plant.

to not require disinfection but

The implementation of the proposals for the treatment plan&\eﬁd the sea outfall at Ballycotton
S

are now incorporated into this Project. N

3
SES

The proposal to lay a treated effluent rising maj 0?(6711 Castlemartyr to Balltycotton, passing
through Shanagarry, has changed the ecoR®m which led to the proposed centralised
treatment and disposal at Ballycotton. An Q@? mic analysis indicates (see Section 6.4) that

local treatment at Ballycotion and Sha
from the latter to Ballycotton is no% re economic soluti

considered in more detail to ensu.gg\t it is the best option o
grounds. OOQ\\
&
N

adry/Garryvoe and pumping of the treated effluent

on. This option needs to be
n environmental and technical

it is therefore proposed that tgé\reatment plant at Ballycotton has a capacity of 1,200 PE, for
expansion in the future. dhe future capacity of the plant will be dependent on the final
adopted solution for Shanagarry and Garryvoe. An indicative layout for the plant is shown on
Figure 10 in Appendix 7. The layout incorporates a UV channel which will cater for the
discharge from Castlemartyr /Ladysbridge, Cloyne/Saleen as well as Shanagarry, Garryvoe

and Ballycotton.

The proposal includes the installation of:
= Grit removal and screening
~ A Storm Holding Tank
An Inlet flow measurement chamber
Extended aeration tanks 2 x 600PE
A Clarifier (6m dia.)
Sludge picket-fence thickener
Final effluent flow measurement chamber
A UV Channel (76 l/s)
Control House 3
Odour contro! units — 2 at different locations

The proposed new marine outfall for Ballycotton extends 330m into Ballycotton Bay. It was
designed to cater for the combined effluent from Ballycotton, Shanagarry and Garryvoe with a
peak/summer DWF of 6.6i/s (3,200 PE). Peak flow was taken as 3 DWF or 20ifs. Treated
effluent from Cloyne and Castlemartyr will be combined with that from Ballycotton at the outlet
from the treatment plant, for discharge through the outfall. The 350mm diameter pipeline is

hydraulically adequate.

GACOD\COD6196\P-05 Project Developmenio3d C&S\03 Reparts\Design ReperisiMidieton Casllemarty
Issue 2.doc

r Cloyne & Saleen WWTF Design Report

T EPAER N 21-07-2013:00:25:40



Client: Gork Gounty Council, Date: November 2008

Project Titte: Upgrading of Wastewater Treatment Facilities at Project No.: €006196
Midleton, Castlemartyr, Cloyne, Saleen & Ballycotton

Document Title: Design Report Page No.: 25

Document |ssue: 2

The total flow now to be discharged through the proposed outfall at Bailycotton is 76 Is (3.x
DWF). The 350mm n.b. diameter pipeline is hydraulically adequate to take this flow.

An assessment of the dilution and dispersion study for the outfall was carried out. This
indicates that the proposed outfall discharge point, ¢.300m offshore, is capable of handling
the increased discharge and will maintain bathing water quality in the Bay and blue flag
standard at Garryvoe. It is however recommended that the outfall be remodeiled and a U.V.
channel provided at the Treatment Plant to facilitate retrofitting of disinfection i required.
Costs for both are included in the Estimate.

A UV channel at Ballycotton to treat the combined effluent for all seven centres is therefore
recommended. '

The recommended treated effluent standards for the Ballycotton plant are in accardance with
the Urban Waste Water Treatment Regulations 2001. These are set out in the following

table:
Table 9.1 Ballycotton Effluent Monitoring
Unit Concentration | Minimum percentage of reduction
BODs mghO; | 25 70-90
CcoD mg/l Oy 125 & 75
sS mg/l 35 & 90
S
S

9.2 Collection System S 3

Q

S
The location of the proposed treatment plfiuftf} L@%n elevated ground to the west of the village.
The effectiveness of the plant is thus tok ¢ontingent on the upgrading and remodelling of
the existing collection system, includigg the construction of three pumping stations. This
upgrading and remodelling, as prggb in the WYG Preliminary Report is shown in Figure
11, Appendix 7 and the cost theregffhas been included in the Estimate.
S\

Q

In the Preliminary Report, it v@%} proposed that three surface water sewers be laid in
conjunction with the upgrad}ﬁ\gl-remodelling of the existing collection system. They were
specifically to service lands zoned for development in the Local Area Development Plan. Due
to current economic circumstances, these have not been included in the Project and will only
proceed when the need arises.

9.3 Statutory Processes

The following outlines the current status for the site regarding requirements / legislation:

e Land acquisition and wayleaves — in progress for the treatmeni plant site and 3 No.
pump station sites.

= Part 8 planning is required for the 4 sites.

= Foreshore Licence - A foreshore licence application has been lodged for the outfall.

= A Waste Discharge Licence will be required for the outfall and the storm overflows
from the pumping stations.

GACOUNCD06196YP-05 Project Developmenti03 C&S\03 Reports\Dasign Reporis\Midleten Casllemartyr Cloyne & Saleen WWTF Design Report
Issue 2.doc ooy

EPA ExXport 27-07-2013:00:25:40



CORK COUNTY COUNCIL

Part VIl Planning Application for:

The construction of a Waste Water Treatment Plant and associated
marine outfall at Ballycotton, Co Cork.

Description of the Works

Cork County Council proposes to upgrade the Ballycotton Sewerage Scheme, including the
construction of a waste water treatment plant and an associated sea outfall, to serve existing

and future residential and commercial development in Ballycotton.

(a) Waste Water Treatment Plant

The treatment plant is to be located to the west of the village, in the townland of Ballybraher.
The plant is designed to initially provide treatment for a population equivalent (PE) of 1,200,
with an allowance for future expansion up to 3,200 PE to accommodate the treatment of

wastewater from Shanagarry and Garryvoe. &
§®~

It is proposed to procure the treatment plant unde@‘&&%ggn build, operate contract. The
layout shown on the drawings is therefore n@’%@ﬁve only and the final layout will be
determined by the design-build-operate cong@é{@\s design. The plant design will include for
coarse screening, grit removal, secon%sﬁl\&éatment (extended aeration) and clarification.
Treatment facilities for sludge prodgé%qbon site will also be provided. The design-build-
operate contractor’s proposal will be\db larger in plan or height than the details shown on the
drawings. The maximum helghtﬁ the control building will be 4.5m above finished ground

level and all other structures C¥8m above finished ground level.

The effluent will be treated to meet the standards set out in the Urban Waste Water

Treatment Regulations as follows:
BODs 25 mg/l
COD 125 mg/|
Suspended Solids 35 mg/l

The following boundary conditions will apply to the operation of the WWTP:
e Noise limit :- 55dBA (day time); 45dBA (night time)

e  Odour limit :- 3oug / m® on a 98 percentile basis.

EPA Export 27-07-2013:00:25:40



(b) Marine Outfall

To dispose of the treated effluent from Treatment Plant, it is also proposed to construct a new
marine outfall. The Outfall will be a 350 mm dia. pipeline, approximately 1.7 km. in length,
running from the treatment plant site, through the village, to discharge into Ballycotton Bay,
300m. offshore from Cow’s Slip.

A Foreshore Licence Application has been lodged for the marine section of the outfall.

Drawings

The full list of drawings relating to this planning proposal is as follows:

Overall Scheme Layout C006916-C-5101
WWTP Site Location Map C006916-C-5102
Indicative Site Layout C006916-C-5103
Site Sectional Elevations C006916-C-5104
Control Building & WWTP Site Details C006916-C-5105
Plan & Section of Proposed Outfall @637/691 6-C-5512
\{\
&
S
& 2°
G
SN
N
S
A
N
Qé \\'\\Q
R
O
O
&
c

EPA Export 27-07-2013:00:25:40



Cork County

Water Services Investment Programme 2007 - 2009

Schemes at Construction Ww/s Est. Cost

Cork North

Mitchelstown Sewerage Scheme

(Nutrient Removal) S 221,000

Cork South

Ballyvourney/ Ballymakeery Sewerage Scheme S 3,049,000

Cobh/ Midleton/ Carrigtwohill Water Supply Scheme W 10,135,000

Cork Lower Harbour Sewerage Scheme

(Crosshaven SS) (G) S 4,850,000

Cork Water Strategy Study (G) W 941,000

Kinsale Sewerage Scheme S 20,000,000

Midleton Sewerage Scheme (Infiltration Reduction) (G) S 2,078,000
41,274,000

Schemes to start 2007

Cork North

North Cork Grouped DBO Wastewater Treatment

Plant (Buttevant, Doneraile & Kilbrin) S 5,150,000

Cork West

Skibbereen Sewerage Scheme S 20,000,000
25,150,000

Schemes to start 2008

Schemes to start 2009 contd.

Cork South
Ballincollig Sewerage Scheme (Upgrade) (G)

w/s

S

Cork Lower Harbour Sewerage Scheme (excl. Crosshaven SS)S

Shannagarry/ Garryvoe/ Ballycotton Sewerage Scheme
Youghal Sewerage Scheme

Cork West

Ballydehob Sewerage Scheme

Bantry Water Supply Scheme

Clonakilty Sewerage Scheme (Plant Capacity Increase)
Courtmacsherry/ Timoleague Sewerage Scheme
Dunmanway Regional Water Supply Scheme Stage 1

Serviced Land Initiative

Cork North R4

Ballyclough Wat%ghpply Scheme

BaIthong Igﬁroovement Scheme
goggin Sewerage Scheme

Lo
o g{e\ﬁs Water Supply Scheme

N )
QQ Qﬁ?rrchtown Sewerage Scheme (incl. Water)

Cork North

Mallow/ Ballyviniter Regional Water Supply Scheme (H) W 8,\@&\&&]

Mallow Sewerage Scheme (H) S Q&i‘ 7000
SR

Cork South ,\6\

Ballincollig Sewerage Scheme (Nutrient Removal) (G) S(\@\ 948,000

Ballingeary Sewerage Scheme ® 1,296,000
Bandon Sewerage Scheme Stage 2 S 14,729,000
City Environs (CASP) Strategic Study (G) S 153,000
Cloghroe Sewerage Scheme (Upgrade) S 683,000
Coachford Water Supply Scheme W 1,318,000
Garrettstown Sewerage Scheme S 2,153,000
Inniscarra Water Treatment Plant Extension Phase 1 W 2,678,000
Little Island Sewerage Scheme (G) S 2,200,000
Cork West
Bantry Sewerage Scheme S 7,148,000
Dunmanway Sewerage Scheme S 2,153,000
Leap/ Baltimore Water Supply Scheme W 6,365,000
Schull Water Supply Scheme W 5,253,000
61,137,000
Schemes to start 2009
Cork North
Banteer/Dromahane Regional Water Supply Scheme W 1,576,000
Conna Regional Water Supply Scheme Extension W 2,627,000
Cork NE Water Supply Scheme W 4,326,000
Cork NW Regional Water Supply Scheme W 6,046,000
Millstreet Wastewater Treatment Plant (Upgrade) S 1,628,000

é’;\\iﬁ\é\dondulane Sewage Treatment Plant

Freemount Sewerage Scheme

Pike Road Sewerage Scheme (incl. Water)

Rathcormac Sewerage Scheme (incl. Water)

Spa Glen Sewerage Scheme

Uplands Fermoy Sewerage Scheme (incl. Water)
Watergrasshill Water Supply Scheme (incl. Sewerage) (G)

Cork South

Ballincollig Sewerage Scheme (Barry's Rd Foul and
Storm Drainage) (G)

Belgooley, Water Supply Scheme (incl. Sewerage)
Blarmey Water Supply Scheme (Ext. to Station Rd) (G)
Carrigtwohill Sewerage Scheme (Treatment and
Storm Drain) (G)

Castlematyr Wastewater Treatment Plant Extension
Crookstown Sewerage Scheme (incl. Water)
Dripsey Water Supply Scheme (incl. Sewerage)
Glounthane Sewerage Scheme (G)

Innishannon Sewerage Scheme

Innishannon Wastewater Treatment Plant

Kenrypike Sewerage Scheme

Kerrypike Water Supply Scheme

Killeagh Wastewater Treatment Plant Extension
Killeagh Water Supply Scheme (includes Sewerage)
Killeens Sewerage Scheme

Kilnagleary Sewerage Scheme

Midleton Wastewater Treatment Plant Extension

S
S

S v n s o»m

WIS

WIS
WIS

n=u0nunuunuon

WIS

»n »

EPA Export 27-07-2013:00:25:40

Est. Cost

22,248,000
73,542,000

3,780,000
14,420,000

683,000
14,935,000
3,677,000
2,472,000
12,669,000
164,629,000

139,000
139,000
406,000
115,000
543,000
417,000
150,000
2,080,000
555,000
736,000
1,174,000
4,151,000

1,164,000
2,913,000
416,000

7,632,000
1,200,000
1,200,000
1,112,000
1,576,000
277,000
694,000
832,000
416,000
1,200,000
485,000
420,000
694,000
4,050,000



Cork County contd.

Water Services Investment Programme 2007 - 2009

Serviced Land Initiative contd. w/s Est. Cost Schemes to Advance through Planning cond. Ww/s Est. Cost
Cork South contd. Cork South
Mogeely, Castlemartyr & Ladysbridge Water Supply Scheme W 2,566,000 Carrigtwohill Sewerage Scheme (G) S 20,000,000
North Cobh Sewerage Scheme (G) S 3,193,000 Cork Sludge Management (G) S 14,420,000
Riverstick Water Supply Scheme (incl. Sewerage) WIS 525000 Cork Water Supply Scheme (Storage - Mount Emla,
Rochestown Water Supply Scheme W 2,700,000 Ballincollig & Chetwind) (G) W 8,500,000
Saleen Sewerage Scheme S 1,051,000 Inniscarra Water Treatment Plant (Sludge Treatment)(G)W 5,356,000
Youghal Water Supply Scheme W 2,300,000 Macroom Sewerage Scheme S 5,150,000
Minane Bridge Water Supply Scheme W 1,421,000
Cork West
Castletownshend Sewerage Scheme S 1,576,000 Cork West
50,797,000 Bantry Regional Water Supply Scheme (Distribution) W 9,455,000
Rural Towns & Villages Initiative Cape Clear Water Supply Scheme W 1,679,000
Castletownbere Regional Water Supply Scheme W 8,405,000
Cork North Glengarriff Sewerage Scheme S 2,500,000
Buttevant Sewerage Scheme (Collection System) S 2,446,000 Roscarberry/Owenahincha Sewerage Scheme S 1,576,000
Doneraile Sewerage Scheme (Collection System) S 1,738,000  Skibbereen RegiongglVater Supply Scheme Stage 4 W 7,880,000
N 95,646,000
O
Cork South & 3
Innishannon (Ballinadee/ Ballinspittie/ Garrettstown) W:&@ onservation Allocation 12,206,000
Water Supply Scheme W 6,726,000 \\}QO \>\g
QQ Q&et Management Study 300,000
)
Cork West é’,\ $(\
Ballylicky Sewerage Scheme S 2\(&@&) South Western River Basin District (WFD) Project! 9,400,000
Battimore Sewerage Scheme S <C3¢62000
Castletownbere Sewerage Scheme S \0%,202,000
Schull Sewerage Scheme s A° assm0  Programme Total 485,489,000
00{\ 24,950,000
Schemes to Advance through Planning
Cork North
Mitchelstown North Galtees Water Supply Scheme W 3,152,000
Mitchelstown Sewerage Scheme S 3,000,000
Newmarket Sewerage Scheme S 3,152,000

1 This project is being led by Cork County Council on behalf of other authorities in the River Basin District
(H) Refers to a Hub as designated in the National Spatial Strategy

(G) Refers to a Gateway as designated in the National Spatial Strategy

EPA Export 27-07-2013:00:25:40



	B1_Map3
	B2_Map4
	B3_Map5
	Attachment B Balllycotton WWTP Design Report 150909
	Attachment B Ballycotton Part 8 Planning WWTP Project Description 150909
	Attachment B WSIP Water Services Investment Programme  2007-09 020909

